DETAIL A

6-23



ITEM

NO. | PART NO. DESCRIPTION QTY
ROBOMAX JOHN DEERE
DOUBLE SIDED PALLET INJECTOR OPTION - BOX & PILING WALL
44 | F210600 Locknut 3/8 unc 8
45 | F550410 Bolt 1/4 unc x 1 Phil. St. Stl. 6
46 | F210400 Locknut 1/4 unc 6
47 | FO40712 Bolt 7/16 unc x 1 1/2 Gr.8 8
48 | 64152-65 Screw 5/16 x 1 1/4 Pan Hd. 8
49 |[6416373 Washer 5/8 2
50 | 64144-36 Snap Ring 5/8 2
51 | F331208 Washer 3/4 2
52 | 4136870 Shoulder Screw 3/4 x 1 1/4 - 5/8 Thread 1
53 | KX00612 Clevis Pin 3/8 4
54 | F940116 Hitch Pin Clip 4
55 | KM11400 Grease Fitting 2
56 | F870606 Flanged Bolt 3/8 unc x 3/4 Gr.5 4
57 | KH65004 Hose Clamp 1/2 6
58 | KH65005 Hose Clamp 5/8 6
59 | KH65006 Hose Clamp 3/4 4
60 | KH63004 Cover Plate 3
61 | KH63005 Cover Plate 4
62 | F040512 Bolt 5/16 unc x 1 1/4 Gr.8 4
63 | F040516 Bolt 5/16 unc x 1 3/4 Gr.8 1
64 | F040530 Bolt 5/16 unc x 3 Gr.8 2
65 | R100772 Mounting Brace 1
66 | F210708 Locknut 7/16 unc 8
67 | R300117 Catcher - Non Current up to Serial No. 314 1
68 | F040632 Bolt 3/8 unc x 2 4
69 [ F041020 Bolt 5/8 unc x 2 1/2 Gr.8 5
70 | FO41024 Bolt 5/8 unc x 2 1/2 Gr.8 2
71 | F331008 Washer 5/8 sae Gr.8 7
72 | F211012 Nut 5/8 Stover Flange 7
73 | F041224 Stop Bolt 3/4 unc x 2 1/2 Gr.8 1
74 | F221200 Jam Nut 3/4 unc 1
75 | F211200 Locknut 3/4 unc 1
76 | 4133802 Tie Rod (1.2 M/ 48 in. Pallet) 1

14-Aug-18 6-24




6-25



Brouwer RoboMax John Deere

DOUBLE SIDED PALLET BOX (CURRENT, Serial # as Noted)

ITEM NO. |PARTNO. |QTY. DESCRPTION
1 6-6-070220 | 2 NO. 6 TUBETO NO. 6 "O" RING 90° HBOW
2 6-8-070120 | 4 NO. 6 TUBETO NO. 8 "O" RNG CONNECTOR
3 8-8-070120 | 4 #8 JCTO #8 ORB STRHGHT
4 64144-36 2 SNAP RING - EXTERNAL KLIPRING 0.625
5 64152-65 4 SCREW5/16"-18 x 1-1/4" 6-LOBE PAN HD Thread Cutting
6 64273-01 4 NUT - LOW PROHLES/16 UNC
7 4132981 3 INDUCTIVE SENSOR4 mm RANGE
8 4134118 1 PALLET DISPENSERCYLINDER
9 4136042 4 UPPER BLOCK BAR SUPPORT
10 4136786 1 BE_LCRANK PALLET DISP.
11 4136870 1 3/4" SHOLDER SCREW x 1-1/4" Lg x 5/8"-11 THREAD
12 4137551 1 PALLET SOD GUIDEPLATE
13 4160218 1 ADJUSTABLE DRAW LATCH
14 4160315 1 PALLET GUIDEHINGED WH.DMENT
15 4160316 2 HINGE BLOCK
16 6416326 2 WASHER- 1.625 X 0.75 X 0.06
17 A300208 1 CUT OFF PROXIMITY TARGET 2700
18 A500229 1 PROXIMITY SENSORLONG RANGE 18 MM ASSEMBLY
19 F020516 4 BOLT-5/16 UNC X 1 3/4 CARRAGE
20 F040512 4 BOLT-5/16-18 UNCx11/4 Gr 8
21 F040516 1 BOLT-5/16 UNCx13/4Gr 8
22 F040530 3 BOLT-5/16 UNC X 3.00 GR8
23 F040540 2 BOLT-5/16 UNC X 4.00 GR8
24 F040632 4 BOLT-3/8 UNCX31/4 GR8
25 F040830 2 BOLT - HEXHEAD 1/2 -UNCx 3.00 LG. GR8
26 F041016 1 BOLT-5/8UNCX13/4Gr8
27 F041290 1 3/4N.C. X9 LG. GR8 HEXHED CAP SC.
28 F210508 2 NUT-5/16 UNCNYLOCGr 8
29 F210608 4 NUT - 3/8 UNCNYLOCGr 8
30 F211200 1 NYLOCNUT 3/4 UNC
31 F221000 1 HEX JAM NUT - 5/8 UNC
32 F230800 2 HEXNUT - 1/2 UNC- ZINCPLATED
33 F320508 4 HATWASHER-5/16 Gr 8
34 F320608 6 WASHER-3/8 Gr 8
35 F330608 4 WASHER- 3/8 SAEGr 8
36 F331008 2 WASHER-5/8 SAEGH 8
37 F331200 1 SAEHAT WASHER- 3/4 IN.
38 F870606 4 BOLT HANGEHEAD 3/8- 16 X 3/4 GR5
39 F940116 3 HITCH PIN CLIP 1 3/16 IN. OAL 3/8 TO 1/2 SHAFT
40 KEL0278 7 GROMMET - 1.75 O.D. x 1.00 I.D. x 0.25 THK. GROOVE
41 KH20211 2 CROSS PORT RELIEF VALVE
42 KH63004 5 COVERPLATE-TWIN SERESHOSECLAMP# 3
43 KH63005 4 COVERPLATE - TWIN SERESHOSE CLAMP #2
44 KH65004 8 STAURF CLAMP - 0.50 DOUBLE
45 KH65005 6 STAUR- CLAMP - 0.625 DOUBLE
46 KH65006 10 STAUR- CLAMP - 0.75 DOUBLE
47 KM11400 2 STRAIGHT GREASEHTTING
48 KX00612 3 PIN - 3/8 CLEVISx 1.25 LG.
49 R100619 1 CONVEYORTOOTH COUNT PROXIMITY BRACKET
50 R102068 1 PALLET DISPENSERHOME BRACKET
51 R300359 1 CATCHERW/A , ADJUSTABLE (DOUBLE SDED)
52 R300432 1 DOUBLE SDED PALLET DISPENSER- CURRENT FROM SERIAL # 400
R300200 1 |DOUBLESDED PALLET DISPENSER- NON CURRENT SERIAL # 296 TO # 399
53 R300437 1 |PALLET DISPENSERPADDLE BAR (CURVED) - CURRENT FROM SERAL # 455
R300110 1 HATPADDLEBAR- NON CURRENT UPTO SERAL #454
54 R500065 1 TIEROD ASSY - REARPADDLE & 1.2M/ 48" PALLET
55 R500453 1 ROTARY ACTUATORMOUNTING BRACKET

22/05/2024

6-26



P2IIIPE
SEEEEEEEN

T
LEEEEE é{fffe‘?." 2, ‘ff E SR

6-27




ITEM
NO. | PART NO. DESCRIPTION QTY

ROBOMAX JOHN DEERE
DOUBLE PALLET BOX - FALSE WALL ASSEMBLY
(CURRENT, SERIAL # AS NOTED)

1 |64152-65 SCREW 5/16"-18 x 1-1/4" 6-LOBE PAN HD Thread Cutting 4
2 164273-01 NUT - LOW PROFILE 5/16 UNC 26
3 |F020516 BOLT-5/16 UNC X 1 3/4 CARRIAGE 24
4 |F040514 BOLT -5/16 -18 UNC x 1 1/2 Gr 8 2
5 |F040522 BOLT - HEX HEAD 5/16 -18 UNC x 2.25 LG. GR 8 2
6 |F040614 HEX HD BOLT - 3/8-16 UNC x 1.50 GR 8 2
7 |F210500 NUT-5/16 UNC NYLOC 2
8 |F210608 NUT - 3/8 UNC NYLOC Gr 8 2
9 |F320500 FLAT WASHER - 5/16 6
10 [F330608 WASHER - 3/8 SAE Gr 8 4
11 [R100687 STRAP BAR 6
12 [R100742 FALSE WALL FLAP BAR SUPPORT 6
13 [R101741 FALSE WALL SHORT STRUT (N.A. & AUST. MODELS) 1
14 (R101742 FALSE WALL LONG STRUT (EUROPEAN MODELS) 1
15 |R102008 PADDLE SHAFT WEAR BLOCK - Current from Serial # 411 1
16 [R102009 DOUBLE PALLET BOX, FILLER PANEL - Current from Serial # 411 1
17 |R300419 PADDLE SUPPORT BRACKET W/A - Current from Serial # 411 1
18 [R300434 FALSE WALL W/A - Current from Serial # 295 1
19 |R300436 FALSE WALL PADDLE BAR (CURVED) - Current from Serial # 455 1

R300109 PADDLE BAR (FLAT) (NOT SHOWN) - Non Current up to Serial # 454 1
20 |R500063 TIE ROD ASSY, 0.8M PALLET 1
21 |R500064 TIE ROD ASSY - 1.0M PALLET 1
22 |R500065 TIE ROD ASSY - REAR PADDLE & 1.2M/ 48" PALLET 1

22-May-24 6-28




6-29



ITEM
NO. | PART NO. DESCRIPTION QTY
ROBOMAX JOHN DEERE
DOUBLE SIDED PALLET - ROTATOR ASSEMBLY
(CURRENT FROM SERIAL # 400, and as noted)

1 |A500229 PROXIMITY SENSOR LONG RANGE 18 MM ASSEMBLY 2
2 |F040410 HEX BOLT - 1/4 -20 UNC x 1.00 Gr 8 2
3 |F040444 BOLT 1/4 - UNC x4.5Gr 8 2
4 |F040506 BOLT - 5/16 UNC x 3/4 Gr 8 3
5 |F040610 BOLT - 3/8UNC x 1.0 Gr 8 6
6 |F040616 BOLT -3/8UNC x 1 3/4 Gr 8 8
7 |F041224 HEX BOLT - 3/4 UNC X 2-1/2 LG GR. 8 2
8 |F120510 FLAT HD HEX SOC - 5/16 x 1.00 - Current from Serial # 455 16
9 |F210408 1/4-20 UNC NYLOC NUT GR 8 4
10 |F210500 NUT-5/16 UNC NYLOC - Current from Serial # 455 16
11 [F210600 HEX LOCK NUT - 3/8 -16 UNC - Current from Serial # 455 4
12 |F210808 NUT-1/2 UNC NYLOC Gr 8 3
13 |F211208 NUT - 3/4 UNC NYLOC Gr 8 2
14 |F211608 NUT - 1 UNC NYLOC Gr 8 1
15 |F310508 LOCK WASHER - 5/16 Gr 8 3
16 |F310608 WASHER - 3/8 LOCK Gr 8 8
17 |F320408 WASHER - 1/4 Gr 8 2
18 |F320508 FLAT WASHER - 5/16 Gr 8 3
19 |F330600 FLAT WASHER SAE 3/8 8
20 |(F0416110 BOLT 1.00 - UNC x 11.00 Gr 8 6
21 |F840800 SERR FLANGE NUT 1/2 UNC 12
22 |GR30571 PIVOT PIN (3.00 Lg. Grip) WELDMENT 1
23 [H301041 T BOLT - Non Current up to Serial # 454 1
24 |KB10010 COMBINATION BEARING ROLLER 4
25 |KH31008 PALLET PUSHBAR CYLINDER 1
26 |KH31009 HELAC ROTARY ACTUATOR L20-8.2-E-180/180-SI-C-H 2
27 |KH63004 COVER PLATE -TWIN SERIES HOSE CLAMP # 3 2
28 |KH63010 COVER PLATE - SINGLE SERIES HOSE CLAMP #7 1
29 |KH64021 63.5MM STAUFF CLAMP 2
30 |[KH65006 STAUFF CLAMP - 0.75 DOUBLE 4
31 |KS60010 SHOCK ABSORBER 1
32 |[KS60015 SHOCK ABSORBER NUT 1
33 |[R100661 EURO PALLET SLIDER - Non Current up to Serial # 454 2
34 |[R100763 ROTARY PROX TARGET 1
35 |[R100800 SLIDER HOLDER SPACER - Non Current up to Serial # 454 2
36 [R100868 PROX COVER 1
37 |R101673 ACTUATOR BOLT 8
38 [R102032 PALLET WEAR PAD - Current from Serial # 455 2
39 |R300439 PALLET PUSH BAR W/A 0.8 M - Current from Serial # 455 1

R300091 PALLET PUSH BAR W/A 0.8 M - Non Current up to Serial # 454 1
40 |R300096 PIVOT PIN (3.625 Lg.Grip) WELDMENT 1
41 |R300098 PALLET GUIDE WA 2
4?2 |R300106 SLIDER HOLDER - Non Current up to Serial # 454 1
43 |R300166 PALLET PUSH BAR W/A (AUSTRALIA) - Non Current up to Ser # 454 1
44 |R300420 PALLET SLIDER MOUNT W/A, L.H. - Current from Serial # 455 1
45 |R300421 PALLET SLIDER MOUNT W/A, R.H. - Current from Serial # 455 1
46 |R300422 46" PUSH BAR FRAME - Current from Serial # 455 1
47 |R300423 FRONT SLIDER STEP BLOCK - Current from Serial # 455 2
48 |R300424 PALLET PUSHER FRAME W/A 1
49 |R300428 DOUBLE SIDED PALLET ROTATOR W/A 1
50 |R500356 TIE ROD ASSEMBLY 1

19-Jun-24  6-30




6-31



ITEM
NO. | PART NO. DESCRIPTION QTY
ROBOMAX JOHN DEERE
DOUBLE SIDED PALLET - PILING WALL & BOX MOUNT
(CURRENT, SERIAL # AS NOTED)
1 ]4160311 PALLET DISPENSER SENSOR BRACKET 1
2 |A500229 PROXIMITY SENSOR LONG RANGE 18 MM ASSEMBLY 1
3 |F031034 HEX BOLT - 5/8 -11 UNC x 3.50 FULL THRD GR 8 1
4 |F040614 HEX HD BOLT - 3/8-16 UNC x 1.50 GR 8 8
5 |F040616 BOLT - 3/8 UNC x 1 3/4 Gr 8 4
6 |F040814 BOLT-1/2UNC X 11/2GR 8 4
7 |F040820 BOLT - 1/72UNC x 2.0Gr 8 4
8 |F041014 BOLT -5/8 UNC X 11/2Gr8 1
9 |F041020 BOLT - HEX HEAD 5/8 UNC x 2.00 Gr 8 5
10 |F041226 HEX BOLT - 3/4-10 UNC x 2.75 LG. GR 8 4
11 |F041230 BOLT - 3/4 UNC X 3.0 Gr 8 6
12 |F041232 BOLT-3/4 UNC X 31/4GR 8 2
13 |F210608 NUT - 3/8 UNC NYLOC Gr 8 12
14 |F210812 FLANGED STOVER LOCKUT - 1/2-13 4
15 |F211012 FLANGED STOVER LOCK NUT - 5/8-11 5
16 |F211208 NUT - 3/4 UNC NYLOC Gr 8 6
17 |F211212 FLANGED STOVER LOCK NUT - 3/4 -10 4
18 |F221000 HEX JAM NUT - 5/8 UNC 1
19 |F221208 JAM NUT 3/4 - UNC Gr 8 4
20 |[F310808 LOCK WASHER - 1/2 Gr 8 4
21 |F330608 WASHER - 3/8 SAE Gr 8 16
22 |F330800 1/2 SAE FLAT WASHER 4
23 |F330808 WASHER-1/2 SAE GR 8 4
24 |F331008 WASHER - 5/8 SAE Gr 8 5
25 |F331208 WASHER-3/4 SAE GR 8 4
26 |KB30020 PILLOW BLOCK BEARING - 2.00 BORE 2
27 |KE60115 MULTI-BLOCK 8 PORT 1
28 |KE70045 TELEMATICS GSM/GPS ANTENNA 1
29 |KE90022 WORK LIGHT LED 1
30 [KM99060 SMV EMBLEM 1
31 |R100323 PALLET INJECTOR BAR MOUNT 2
32 |R100694 BEARING SPACER 2
33 |R100711 WALL STRUT A 2
34 |R100772 MOUNTING BRACE TRACTOR SIDE 1
35 |R100773 MOUNTING BRACE BOX SIDE 1
36 |[R101782 SMV BRACKET 1
37 |R101949 TELEMATIC ANTENNA BRACKET 1
38 |R300094 2" MAIN PIN W/A 2
39 |[R300100 PILING WALL HINGE 1
40 |R300102 WALL STRUT B W/A 2
41 |R300319 6110 PALLET DISPENCER MOUNT - Current from Serial # 295 1
42 |R300346 TIE ROD TRANSPORT MOUNT - Current from Serial # 295 1
43 |R300433 PILING WALL UPPER HINGE - Current from Serial # 455 1
44 [R300435 PILING WALL W/A - Current from Serial # 455 1
45 |R500356 TIE ROD ASSEMBLY 1

29-May-24 6-32







SECTION 7 HARVESTER & TRACTOR FRAME

Pallet Lift Forks Assembly
Rear Gate Assembly
Tractor Tires

Main Frame Assembly
Front Frame Assembly
Right Side Frame Assembly

7-01
7-03
7-05
7-07
7-11
7-13



'— To
Axle

|

\

_/ Tractor

S
N
Y
W7 ! -
=
7

QM °

22

N

¢/ I/

=

7-01



ITEM
NO. | PART NO. DESCRIPTION QTY
ROBOMAX JOHN DEERE
PALLET LIFT ASSEMBLY
1 KB10001 Combination Bearing Roller 4
3 R300342 Roller Plate L.H. - Current from Serial No. 295 1
4160104 Roller Plate L.H. - Non Current up to Serial No. 294 1
7 | F310608 Lockwasher. Helical 3/8 4
8 R300343 Roller Plate R.H. - Current from Serial No. 295 1
4160103 Roller Plate R.H. - Non Current up to Serial No. 294 1
9 | R100980 Forks - 7 in. wide - Current 2
4139411 Forks (Optional) 2
10 | 4130663 Flag 1
11 | R300320 Forks Mount (JD 6110) - Current from Serial No. 295 1
4130668 Forks Mount - Non Current up to Serial No. 294 1
12 | 4140748 Cover. Forks 1
21 | F040814 Bolt 1/2 unc x 1 1/2 Gr.8 4
22 | G0420065 Bolt M20 x 2.5 x 65 4
23 | 05-042 Isolator 1
24 | 4137205 Centering Bars 2
25 | F310808 Lockwasher. Helical 1/2 4
27 | F870606 Bolt 3/8 unc x 3/4 WIf. 2
28 | G312000 Lockwasher M20 12
29 | G322008 Flatwasher M20 12
30 | F221050 Jam Nut 5/8 6
31 | F311200 Lockwasher. Helical 3/4 8
33 | F041230 Bolt 3/4 unc x 3 Gr.8 8
34 | F041244 Bolt 3/4 unc x 4 1/2 Gr.8 4
35 | F211212 Flanged Nut 3/4 unc 4
36 | F040610 Bolt 3/8 unc x 1 Gr.8 4
38 | F330608 Flatwasher 3/8 4
40 | F330800 Flatwasher 1/2 4
41 | G0420045 Bolt M20 x 2.5 x 45 8
42 | F040510 Bolt 5/16-18 x 1 in 9
43 | F310508 Lockwasher 5/16 unc Gr.8 9
44 | F320500 Flatwasher 5/16 9
45 | KM11492 Grease Fitting 1/8 NPTF 2
46 | KH01329 Compression Fitting 90 deg. 4
47 | Q8563 Tube 1/4 x 31 in. 2
48 | R300332 Bolt Lock - Current from Serial No. 295 2
49 | B101414 Pallet Centering Spring 2
50 | B101428 Spring Spacer 4
51 | B300242 Pallert Centering Bracket 1
52 | F040414 Bolt-1/4 uncx 1 1/2 Gr.8 3
53 | F040516 Bolt - 5/16 unc x 1 3/4 Gr.8 NOTE 4
54 | F210400 1/4-20 unc Nyloc Nut 3
55 | F210500 Nut-5/16 unc Nyloc ltems 49-58 are available 4
56 | F330400 1/4 sae Flat Washer as Optional Pallet Centering 3
57 | F330500 5/16 sae Washer Bracket - B500221 8
58 | KS60018 Rubber Bumper 12.0 LG. 1

05-Mar-21 7-02




4
|

~ CURRENT
NW\ ! 67
N 68
40T e iT/
18 \ & ﬁ\i N1
Al | 70
69
4 |
B

S
T
[}

ITEMS: 53, 54, 55,
56, 57, 58, 59 & 60

56 4re NON CURRENT

7-0la



ITEM
NO. | PART NO. DESCRIPTION QTY
ROBOMAX JOHN DEERE
PALLET LIFT ASSEMBLY
2 | 4160117 Bolt. Chain Anchor 4
4 F041030 Bolt 5/8 unc x 3 Gr.8 2
5 [202779 Clevis Pin. Lift Chain 4
6 |4129416 Sheave 2
7 | F310608 Lockwasher. Helical 3/8 NOTE 4
13 | F210600 Locknut 3/8 unc Current Iltems 53, 60, 64, 65, 8
14 | 4132569 Cylinder - Pallet Lift 66, 67, 68, 69, 70 & S100081 2
15 | 4160105 Repair Kit. Pallet Lift Cylinder (Fork Sensor Shield Drill Jig) AR
16 | 4132663 Spacer Bushing are available as Fork Sensor 4
17 | F321008 Flatwasher 5/8 Gr.8 Magnet Retrofit kit R500353. 4
18 | 4132981 Sensor. Inductive 4mm 4
19 | FO40614 Bolt 3/8 unc x 1 1/2 Gr.8 8
20 | R500340 Chain - 28.12 in.Pallet Lift - Current from Serial No. 295 2
4133017 Chain - 26.88 in. Pallet Lift - Non Current up to Serial No. 294 2
26 | 55-CYR-2-S Bearing. 2 in. OD x 5/8 ID 2
30 [ F221050 Jam Nut 5/8 2
32 | F211000 Locknut 5/8 unc 2
37 | F040630 Bolt 3/8 unc x 3 Gr.8 4
38 [ F330608 Flatwasher 3/8 4
39 [ F910306 Cotter Pin 3/32 x 3/4 8
40 | F330800 Flatwasher 1/2 4
49 | F540210 Pan Hd. Phil. 10-24 x 1.00 Lg. - Current from Serial No. 304 4
50 | F210250 Nyloc Nut 10-32 - Current from Serial No. 304 4
51 | KE10276 Linear Position Track - Current from Serial No. 304 1
52 | KE10267 Linear Position Mounting Clamp - Current from Serial No. 304 2
53a | KE10353 Floating Magnet - Current from Serial No. 310 1
53b | KE10266 Linear Position Magnet - Non Current up to Serial No. 309 1
54 | G220500 Jam Nut - M5-08 - Non Current up to Serial No. 309 2
55 | R101192 Fork Sensor Connector Rod - Non Current up to Serial No. 309 1
56 | G6005020 Hex Cap Screw M5-0.8 x 20mm DIN 933 - N/C up to Serial No. 309 1
57 | KB03002 Female Rod End - 5mm - Non Current up to Serial No. 309 1
58 | G330500 Flatwasher M5-0.8 - Non Current up to Serial No. 309 2
59 | G210500 Nyloc Nut 5mm-0.8 - Non Current up to Serial No. 309 1
60a | R101825 Floating Magnet Mount - Current from Serial No. 310 1
60b | R101099 Transducer Connection Bracket - Non Current up to Serial No. 309 1
61 | F310408 Lockwasher 1/4 Gr.8 - Non Current up to Serial No. 309 1
62 | F040404 Bolt Hex Hd 1/4 unc x 0.50 Lg. Gr.8 - N/C up to Serial No. 309 1
63 | F330408 Washer 1/4 sae Gr.8 - Non Current up to Serial No. 309 1
64 | F180210 Soc Head Cap Screw #10 unc - Current from Serial No. 310 2
65 | F320200 Washer - #10 - Current from Serial No. 310 2
66 | F210200 Hex Lock Nut - 10-24 unc - Current from Serial No. 310 2
67 | R101827 Fork Sensor Shield - Current from Serial No. 310 1
68 | F020410 Carriage Bolt 1/4 unc x 1 - Current from Serial No. 310 3
69 [ F330400 Flatwasher 1/4 sae - Current from Serial No. 310 3
70 | F210400 Nyloc Nut 1/4-20 unc - Current from Serial No. 310 3
71 | F380407 Rubber Washer 1/4 - Current from Serial No. 339 4
72 | KE20014 Electrical Insulating Sleeve Washer 10 x 0.313 LG - Current from # 339| 4

15-Jul-20 7-02a




~_ TVYNOILdO _
~

~ —

—_— — —

7-03



ITEM
NO. | PART NO. DESCRIPTION QTY
ROBOMAX JOHN DEERE
REAR GATE ASSEMBLY

1 |4160468 Rear Gate 1
R300438 Rear Gate - Extended Version (Optional) 1
2 | R300048 Mount. Rear Gate 1
3 | R300347 Piling Wall (Single Sided) - Current from Serial No. 295 1
R300363 Piling Wall (Double Sided) - Current from Serial No. 295 1
R300031 Piling Wall (Single Sided) - Non Current up to Serial No. 294 1
R300031 Piling Wall (Double Sided) - Non Current up to Serial No. 294 1
4 | R100481 Spacer. Piling Wall - Front 2
5 | FO40406 Bolt 1/4 unc x 3/4 Gr.8 2
6 F310408 Lockwasher 1/4 unc Gr.8 2
7 | F320408 Washer 1/4 Gr.8 uss Structural 2
8 | 4160566 Stand-Off 2
9 |4160467 Hinge Pin —————— NOTE 2
10 | KB11614 Bushing : 4
11 | F870606 Bolt 3/8 x 3/4 Ser. Flg. ggrgfoiizﬁqﬁj'SggggofrAe;‘ﬂ%?ﬁ 4
12 | FO40626 Bolt 3/8 unc x 2 3/4 Gr.8 A500228. 4
13 | F320608 Flatwasher 3/8 Gr.8 8
14 | FO40830 Bolt 1/2 unc x 3 Gr.8 1
15 | F210808 Locknut 1/2 unc Gr.8 1
16 | 4160565 Cylinder - Rear Gate 1
Seal Kit - Rear Gate Cylinder 1

17 | R100480 Spacer. Piling Wall - Rear A/R
18 | KB03080 Rod End 1
19 | R100495 Spacer 4
20 | F220400 Jam Nut 1/4 1
21 | F040822 Bolt 1/2 unc x 2 1/4 Gr.8 1
22 | KE10155 Proximity Sensor 1
23 | A101493 Flatwasher M12 2
24 | F220808 Jamnut 1/2 unc Gr.8 1
25 | F210608 Locknut 3/8 unc Gr.8 4
26 | R101358 Door Cylinder Support Bracket 1
27 | F870506 Flange Bolt 5/16 x 3/4 2
28 | F840500 Serrated Flange Nut 5/16 3
29 | F320508 Flatwasher 5/16 sae Gr.8 1
30 | K560013 Neoprene Washer 3/4 2
31 | R101661 Pressure Switch 1
32 | 4134864 Spacer 1
33 | KH68051 Tube Clamp 1
34 | F040510 Bolt 5/16 unc x 1 1

15-Jun-22 7-04




REAR WHEEL ASSEMBLY

L.H. SIDE SHOWN

/ S X 4
/ d \\i‘{,/“s V%
, / X ’ — FA
/
V2 7 OPTIONAL FRONT WHEEL ASSEMBLY

7-05



ITEM

NO. | PART NO. DESCRIPTION QTY
ROBOMAX JOHN DEERE
TRACTOR TIRES
1 [ A500177 Rear Tractor Wheel Assembly - John Deere 2
2 KW52028 Rear Tractor Tire 2
3 | A300254 Rear Tractor Rim - John Deere 2
4 | A500197 Front Tractor Wheel Assembly. J.D. (Standard) 2
A500280 Front Industrial Wheel Assembly. J.D. (Optional) 2
5 | KW52032 Front Tractor Tire (Standard) 2
KW52044 Front Tractor Tire - Michelin XMCL 340/80xR20 (Optional) 2
6 | A300285 Front Tractor Rim. John Deere (Standard) 2
A300387 Front Wheel Rim Industrial (Optional) 2

01-Apr-15 7-06




7-07



Brouwer RoboMax John Deere

Main Frame Assembly

ITEM

NO PART NO. [QTY. DESCRIPTION
1 |8-10-070120| 1 FITTING - STRAIGHTFTHREAD O-RING - SAE 37°
> |8-10-070220| 1 FITTING 1/2 STRAé(LBIIB-IC')I'V'\;HRD O-RING 90°
3 |A101171 1 SPLICE PLATE SHIM 5 x 3 TUBE

4 [A101599 1 TRACTOR MOUNTING BRACKET LH JD M6105
5 |[F020510 4 5/16-18 X 1 LG CARRAGE BOLT
6 |F031026 4 |HEXBOLT -5/8 -11 UNC x 2.75 FULL THRD GR 8
7 |F040406 3 BOLT 1/4 UNC x 3/4 Gr 8

8 [F040510 4 HEX BOLT - 5/16 - 18 UNC x 1.0 LG. GR. 8
9 |F040512 5 BOLT - 5/16 -18 UNC x 1 1/4 Gr 8

10 |F040612 1 BOLT -3/8 UNCx11/4Gr8

11 [FO40714 8 BOLT - 7/16 UNC x 1 1/2 Gr 8

12 |FO40716 4 BOLT - 7/16 UNC x 1 3/4 Gr 8

13 |F040720 8 BOLT - 7/16 UNC x 2.00 Gr 8

14 |F040814 7 BOLT-1/2 UNC X 1 1/2 GR 8

15 [F040822 1 BOLT - 1/2 UNC X 2 1/4 Gr 8

16 [FO41250 2 HEX BOLT 3/4-10 UNC x5 LG. GR. 8
17 |F0416110 1 BOLT 1.00 - UNC x 6.00 Gr 8

18 |F041650 1 HEX BOLT - 1.00 -8 UNC x 5.00 GR 8
19 [F210508 5 NUT - 5/16 UNC NYLOC Gr 8

20 |F210612 1 HEX NUT -3/8 -16 UNC FLANGE STOVER
21 |F210708 16 HEX LOCK NUT - 7/16 UNC Gr 8

22 |F210808 4 NUT-1/2 UNC NYLOC Gr 8

23 |F211208 2 NUT - 3/4 UNC NYLOC Gr 8

24 |F221000 4 HEX JAM NUT - 5/8 UNC

25 |F231600 2 1"- 8 UNC HEX NUT RH THREADS

26 |F280100 6 NUT 8-32 UNC NYLON LOCK ST. STL
27 |F310408 3 WASHER - 1/4 LOCK Gr 8

28 |F310508 4 LOCK WASHER - 5/16 Gr 8

29 |F310708 4 LOCK WASHER - 7/16 GR.8

30 [F310808 4 LOCK WASHER - 1/2 Gr 8

31 |F320508 4 FLAT WASHER - 5/16 Gr 8

32 |F320608 1 WASHER - 3/8 Gr 8

33 [F330408 3 WASHER - 1/4 SAE Gr 8

34 [F330500 8 5/16 SAE WASHER

35 |F330708 36 7/16 SAE FLAT WASHER Gr 8

36 |F330808 8 WASHER-1/2 SAE GR 8

37 [F331600 4 FLAT WASHER - 1.00 SAE

38 [F570110 6 PAN HD PHIL 8-32 X 1.00 LG. ST STL
39 |F840500 4 SERRATED FLANGE NUT 5/16 UNC
40 1G0408030 1 HEX BOLT M8 x 1.25 x 30 LG. GR 10.9

7-08



b {

7-09




Brouwer RoboMax John Deere

Main Frame Assembly

o [PART NO. |QTY. DESCRIPTION
41 |G0410030 | 1 HEX HEAD M10 X 1.5 x 30 LG.
42 |G0412025 | 1 BOLT-M12 X 1.75 X 25 GR 10.9
43 |G0412035 | 6 BOLT-M12 X 1.75 X 35 GR 10.9
44 |G0420045 | 12 BOLT-M20 X 2.5 x 45 GR 10.9
45 |G0420050 | 1 BOLT-M20 X 2.5 x 50 GR 10.9
46 |G0420220 | 4 BOLT-M20 X 2.5 x 220 GR 10.9
47 |G310800 1 M8 SPLIT LOCK WASHER
48 |G311000 1 LOCK WASHER - M10
49 |G311200 7 LOCK WASHER - M12
50 |G312000 | 16 WASHER-M20 LOCK
51 |G322008 | 13 WASHER-M20 HARDENED ZNC
52 |G330808 1 WASHER-M8 FLAT GR 10.9
53 |G331200 6 M12 x 24mm OD DIN 125 Type A Flat Washer
54 |G331208 1 WASHER-M12 FLAT GR 10.9
55 |KD11080 1 IDLER ROLLER - 2.75 DIA.
56 |KD42110 1 | SPROCKET - #50 CHAIN 21 TOOTH - 1.00 BORE
57 |KE60115 1 MULTI-BLOCK 8 PORT
WIRE HARNESS - CONNECTOR 4 PORT MULT]
58 |KE60162 1 ok N
59 |KH30007 1 CONVEYOR MOTOR
60 |R100311 1 SCRAP CHUTE
61 |R100395 1 SPLICE PLATE 5 x 3 TUBE SLOTTED
62 |R100452 1 RUBBER SIDE FRAME FLAP
63 |R100464 1 MUD FLAP CLAMP PLATE
64 |R100480 2 PILING WALL SPACER
65 |R100481 2 FRONT PILING WALL SPACER
66 |R100483 1 MULTI-PORT MOUNTING BRACKET
67 |R100555 1 RIGHT SIDE FRAME SPACER
68 |R101191 1 REAR WINDOW STOP JD6105
69 |R101328 1 ROSTA MODIFICATION
70 |R101807 1 JUNCTION BOX MOUNT
71 |R101884 1 MULTI PORT MOUNTING BRACKET
72 |R300066 1 HOSE HANGER
73 |R300241 1 ROSTA CHAIN TENSIONER MOUNT
74 |R300341 1 | CONVEYOR MOUNTING FRAME JD 6110 24 IN.
R300340 1 | CONVEYOR MOUNTING FRAME JD 6110 16 IN,
75 |R500119 1 | FLEX DRIVE ENCODER ASSEM (P&F SENSOR)
76 |R500250 1 HEAD LIFT CYLINDER ASSEMBLY
77 |R500330 1 JD 6110M REAR BEAM ASSEMBLY
78 |R500334 1 JD 6110M COMPRESSION TUBE ASSEM
79 |R500381 1 FRONT FRAME ASSEMBLY
80 |R500413 1 RIGHT SIDE FRAME ASSEMBLY

7-10



B S
@é \@@@14 11

g

7-1




Brouwer RoboMax John Deere
Front Frame Assembly

o [PARTNO.  |QTY. DESCRIPTION

1 |A300365 1 TRACTOR SIDE FRAME LH JD M6105

2 _|F040560 2 BOLT-5/16 UNC X 6.00 GR 8

3_|F040846 8 HEX BOLT - 1/2 UNC x4.75 LG. GR 8

4_|F210500 2 NUT-5/16 UNC NYLOC

5 |[F210808 8 NUT-1/2 UNC NYLOC Gr 8

6 |F330500 4 5/16 SAE WASHER

L9308 1o TUBE CLAME C o5 e TOBE VINYL

8 |KH68053 1 s !

9 |KMB0010 4 CLAMP M8 SERIES MAG CLAMP 86

10 |KM60015 3 CLAMP MAG 40-43

11 |KMB0016 3 CLAMP M8 SERIES MAG CLAMP 64

12 |R200011 1 HOSE COOLER TO TANK FILTER

13 |R200082 1 HOSE SUCTION FEED MAIN PUMP

14 |R200262 ) FOSE SUCTION FEED ARM PUMP TO
FRONT FRAME TANK & AUTO-STEER

15 |R300049 1 U I

16 _|R300331 1 JD 6110M TRACTOR SIDE FRAME RH

17 _|R500008 1 | __HYDRAULIC TANK ASSEMBLY (SEE PG. 3-21)

18 |R500222 1 PUMP & DRIVE ASSEMBLY (SEE PG, 3-19a)

10 |R500232 ) COOLER ASSEMBLY CIW HYDRAULIC

20 |R500379 1 SPRING COLUMN SKI (SEE PG. 4-05)

21 |R500411 1 WEIGHT KIT - 16 WEIGHTS

22 |R500412 1_|AUTO STEER MANIFOLD ASSEMBLY (SEE PG. 4-09)

23 [20-16-430292] 2 FITTING - BEADED TUBE HOSE END 90°

24 |E840600 4 SERR FLANGE NUT - 3/8-16

25 |F870604 4 BOLT FLANGE HEAD 3/8 - 16 X 1/2 GR5

26_|KH40050 1 HYDRAULIC COOLER W/ EAN

27 |KS60012 4 RUBBER ISOLATOR

7-12




7-13



Brouwer RoboMax John Deere
Right Side Frame Assembly

CONNECTOR - SAE 37° (JIC) FLARE-TWIN

27 |12-12-070220 STR THRD 90° ELBOW 37° FLARE - SAE ORB
FITTING - STRAIGHT THREAD O-RING

28 [4-6-070120 CONNECTOR - SAE 37° JIC FLARE-TWIN

29 [8-10-070120 STRAIGHT THREAD O-RING - SAE 37° FLARE

30 |F040510 HEX BOLT -5/16 - 18 UNC x 1.0 LG. GR. 8

31 |F310508 LOCK WASHER - 5/16 Gr 8

32 |F330500 5/16 SAE WASHER

33 |KH01109 B SERIES - SAE 37° JIC FEMALE SWIVEL

34 [KH20217 PVG VALVE CUTTER MOTOR

35 [12-12-070321 SWIVEL NUT 45° ELBOW - SAE 37° JIC FLARE

FITTING - STRAIGHT O-RING CONNECTOR

o [PARTNO.  [QTY. DESCRIPTION
1 |4137371 1 DECAL - MACHINE CAN CRUSH
2 |F040506 1 BOLT - 5/16 UNC x 3/4 Gr 8
3 |F040612 4 BOLT - 3/8 UNC x 1 1/4 Gr 8
4 |F040716 4 BOLT - 7/16 UNC x 1 3/4 Gr 8
5 |F040836 2 BOLT - 1/2 UNC x 3 3/4 Gr 8
6 |F210608 4 NUT - 3/8 UNC NYLOC Gr 8
7 |F210708 4 HEX LOCK NUT - 7/16 UNC Gr 8
8 |F210808 2 NUT-1/2 UNC NYLOC Gr 8
9 |F310508 1 LOCK WASHER - 5/16 Gr 8
10 |F330500 1 5/16 SAE WASHER
11 |F330608 8 WASHER - 3/8 SAE Gr 8
12 |F330708 8 716 SAE FLAT WASHER Gr 8
13 |F330808 4 WASHER-1/2 SAE GR 8
14 |KE90022 2 WORK LIGHT LED
15 |R300323 1 RIGHT SIDE FRAME JOHN DEERE 6110M
16 |R300324 1 | CONVEYOR SUPPORT BRACKET JD 6110M
17 |R300325 || CONVEYOR FOLDER MOUNTING BRACKET JD
18 |R500067 1 TRACKING GUIDE ASSEMLBY
19 |R500234 1 CUTTER VALVE ASSEMBLY W/FITTINGS
20 |R500239 1 | TRACTOR RETURN FILTER SUB-ASSEMBLY
21 |F040812 2 HEX HD BOLT 1/2-13 UNC x 1.25 GR. 8
22 |F310800 2 LOCK WASHER - 1/2
23 |F320800 2 1/2 USS FLAT WASHER ZN PL
24 |R300038 1 TRACKING GUIDE WELDMENT
25 |R300053 1 TRACKING GUIDE MOUNT
26 |12.12.070120 | 1 FITTING - STRAIGHT THREAD O-RING
1
1
2
3
3
3
1
1
1
2

36 |12-20-070120 - SAE 37°JIC FLARE

37 |F040506 2 BOLT - 5/16 UNC x 3/4 Gr 8

38 |F310500 2 LOCK WASHER - 5/16

39 |F320508 2 FLAT WASHER - 5/16 Gr 8

40 [KH01109 2 |HOSE END - B SERIES - SAE 37° JIC FEMALE SWIVEL
41 [KH40089 1 |RETURN FILTER HEAD, FILTER ELEMENT, GAUGE

7-14






SECTION 8 OPTIONS & ACCESSORIES

Safety Decals — John Deere 6230 & 6330 8-01
Decals — John Deere 6105 & 6115 8-07
24 in. Short Length Roll-Up Kit (Optional) 8-13



CAUTION 1
To prevent damage to the bearings, /
DO NOT pressure wash the top )
seal face of the Slewing Ring. OIL DAILY
Re-lubricate every 150 hours. 00.226
D001-221
-22
D001-221 00-226

3

/

/A\WARNING

ROBOT ARM CAN CRUSH.
-MOVEMENT CAN OCCUR
UNEXPECTEDLY.

-STAY CLEAR WHILE

ENGINE IS RUNNING.
-STOP ENGINE BEFORE
ENTERING PALLET AREA
OR SERVICING.

4135015

4135015

ROBOT ARM CAN CRUSH.
-MOVEMENT CAN OCCUR
UNEXPECTEDLY. 3
-STAY CLEAR WHILE /
ENGINE IS RUNNING.

-STOP ENGINE BEFORE

ENTERING PALLET AREA

OR SERVICING.

4135015

[
4135015 OIL DAILY
00-226
2
& WARN I NG KEEP WE!I.ngAﬁgFITHIGS AREA AT &WARN I NG

ALL TIMES.
CRUSHING HAZARD) Gate can open and closs without warning. |

To prevent serious D001-223

injury, stay clear of
moving parts.

/AWARNING

OR ENTANGLE. /
ROBOT ARM CAN CRUSH. -MOVEMENT CAN OCCUR

MACHINE CAN CRUSH 7

UNEXPECTEDLY.
GRIPPER FINGERS CAN 6 -STAY CLEAR WHILE ENGINE
PIERCE OR CRUSH. L

IS RUNNING.

-MOVEMENT CAN OCCUR -STOP ENGINE TO CLEAN OR
UNEXPECTEDLY. SERVICE. arssore 8
-STAY CLEAR WHILE ENGINE

IS RUNNING. 4135016

-STOP ENGINE BEFORE
SERVICING.

ooor-0s2

/ D001-032

4135014

4135014

/\WARNING

MACHINE CAN CRUSH
OR ENTANGLE.

-MOVEMENT CAN OCCUR
R UNEXPECTEDLY.
(Typical in 2 places. One at each end of ; _STAY CLEAR WHILE ENGINE

4135181

4135181

the Gripper Head.) 1S RUNNING. /\WARNING
-STOP ENGINE TO CLEAN OR ROBOT ARM CAN CRUSH.
SERVICE. GRIPPER FINGERS CAN

4135016 6 & PIERCE OR CRUSH.
MOVEMENT CAN OCCUR
UNEXPECTEDLY.
4135016 STAY CLEAR WHILE ENGINE
1S RUNNING.
STOP ENGINE BEFORE

SERVICING,

4135014

8-01



ITEM

NO. | PART NO. DESCRIPTION QTY
RoboMax JD - SAFETY DECALS
1 D001-221 Decal - "Caution - Lubricate Slewing Ring..." 1
2 | D001-223 Decal - "Warning - Keep Clear of Area..." 1
3 | 4135015 Decal - "Warning - Robot Arm Can Crush..." 2
4 | 00-226 Decal - Qil Daily 1
5 D001-032 Decal - "Warning - Crushing Hazard..." 1
6 |[4135014 Decal - "Warning - Robot Arm Can Crush..." 2
7 14135016 Decal - "Warning - Machine Can Crush..." 2
8 |[4135181 Decal - "Warning" Crushing Hazard 1

8-02




5
AUTION
/1 CAUTION A /AWARNING AT i HYDRAULIC OIL
BEFORE WORKING ON / \ )
EEE:FOX&]ESOR;:JSSETC;EM > KEEP ALL SHIELDS IN PLACE. D001-022
DO NOT OPERATE UNIT WITH
° CUT-ORECAM 001000 SHIELD REMOVED. 4.,
D001-099 \ / 00-370 \
System under pressure.
Do not open cap
when hydraulic
4 system is hot. 006204
006204
(/1 WARNING )
\t CRUSHING HAZARD J
Stay clear of moving parts
D001-054
/A WARNING
s & — T
OF Soct Hom socapng |
= "Y?l'igngﬁyﬂgr'\g'ck all hydraulic
009097 inep e ecForE
B
B
D001-012
1 3/
- /\WARNING
E'MEgGEgcv
TOP | [BEEREEN_
PUSH Serious injury or D-zih.‘ -
D001-128 D001-129 14
A /\WARNING
(/A WARNING 1 ~ KEEP CLEAR
l CRUSHING HAZARD J (©\ |oF coNvEYOR.
Stay clear of moving parts
D001-054 D001 -054 015900
\ / 015900
CAUTION 9
A |
Do not step on conveyor
atany time
D001-116
/\ WARNING
IMPORTANT \ 10 ( & CAUTION ] 11 12
&WARN I NG 2 The Cylinder Lock is to be used / HOT EXHAUST I/
KEEP ALL SHIELDS IN PLACE. e ONLY DURING SERVICING. To avoid injury keep
DO NOT OPERATE UNIT WITH D‘fo"a‘:,‘s”jju"l’:zg::;:ﬁ::ﬂg;::sf::“ clear of exhaust pipes o rernon e
SHIELD REMOVED. 4.5, Do01-136 and muffler. 001,053 RELEASE THE ACTUATOR|
00-370 D001-136 D001-053 D001-066
8-03 RoboMax SAFETY DECALS




ITEM

NO. | PART NO. DESCRIPTION QTY
RoboMax JD - SAFETY DECALS
1 D001-099 Decal - "Caution - Before Working on the Cut-Off..." 1
2 | 00-370 Decal - "Warning - Keep All Shields In Place..." 2
3 | 006204 Decal - "Caution - System Under Pressure..." 1
4 | D001-054 Decal - "Warning - Crushing Hazard..." 2
5 | D001-022 Decal - Hydraulic Oil 1
6 | D001-012 Decal - "Warning - High Pressure Fluid Hazard..." 1
7 ] 009097 Decal - "Warning - Keep Clear of Cutting Head..." 1
8 [015900 Decal - "Warning - Keep Clear of Conveyor..." 1
9 | D001-116 Decal - "Caution - Do not step on Conveyor..." 1
10 | D001-136 Decal - "Important - The Cylinder Lock is to be used..." 1
11 | D001-053 Decal - "Caution - Hot Exhaust..." 1
12 | DO01-066 Decal - "Warning - Hold Actuator Lever..." 1
13 | D001-128 Decal - Emergency Stop Button 1
14 | D001-129 Decal - "Warning - Push to Activate..." 1

8-04




omss
2000653

ROLL EJECT
TOOTH COUNT

INCREASE & CREASE
orr o @ G

13 RerATNAOYON 4

TRIGGER - SYSTEM o001-228

D001-228

A\CAUTION

AVOID INJURIES,

ENGAGE AUTO-

STEER ONLY

WHEN HARVESTING.
01sie

015499

6 CAUTION

\ To protect both of the Automotive Controller from
potential damage

Do not do any welding on the machine until :
« Both battery cables are disconnected
« The Automotive Controler is

disconnected Do0t-184]

D001-184

11

/

/!\ WARNING

The manuals must be kept on the machine at alimes.

NoT

To prevent serious njury or death the operator must read the safety warmings and instructions in the Machine and the Tractor Operalor's manuals,

djustments, f clear debris atthe rear of

ipper Head, Robotic Arm and

+ Bystanders must be kept clear of the machine when in operati
When leaving the machine unaftendad, place in P/

remove the ignition key and lock the cab door.

in ‘PARK. stop al functions, lower the Conveyor, Pallt Forks, and Gripper Head. Stop the engine.

of

D001-222

Thin Lower

DEPTH CUTTER
(CONTROL| HEADS

Thick raise | D001-202

W/

Vehicle is to be ridden
in operators seat only.
Failure to do so could
5 result in death or

serious injury.

14 D001-024

\

~ /A WARNING

KEEP WELL CLEAR OF THIS AREA AT
ALL TIMES.
Gate can open and close without warning.

o001.223

D001-223

/\\ WARNING

CRUSHING HAZARD

To prevent serious
injury, stay clear of |

r:
rowgsare I~ 10

D001-032

!

s hiy
Xl

v

5 >

12

{

D001-210

/1 CAUTION

» 5
4133093

D001-033

W v

= curer ® ™ coweven @

SPEED

/ D001-225

14

/\WARNING

PALLET DISPENSER
CAN CRUSH.
-MOVEMENT CAN OCCUR
-STAY CLEAR WHILE ENGINE
1S RUNNING.

-STOP ENGINE BEFORE
ENTERING PALLET AREA
OR SERVICING.

UNEXPECTEDLY,

a7

4136687

8-05




ITEM

NO. | PART NO. DESCRIPTION QTY
RoboMax JD - SAFETY DECALS
1 2000653 Decal - "Warning - Read Operator's Manual" 1
2 D001-136 Decal - "Important - Cylinder Lock is to be used..." 1
3 | D001-033 Decal - "Warning - To Prevent Serious Injury..." 1
4 1015499 Decal - "Caution - Avoid injuries, Engage Auto-Steer..." 1
5 14133093 Decal - "Warning - Read Operator's Manual..." 1
6 D001-184 Decal - "Caution - To protect both the Automotive..." 1
7 | D001-202 Decal - Cutter Head Controls 1
8 D001-024 Decal - "Warning - No Riders..." 1
9 | 4136687 Decal - "Warning - Pallet Dispenser Can Crush..." 1
10 | D001-032 Decal - "Warning - Crushing Hazard..." 1
11 | D001-222 Decal - "Warning - Read the Safety Warnings..." 1
12 | D001-210 Decal - Robotic Arm Axis 1
13 | D001-228 Decal - Control Handle 1
14 | D001-223 Decal - "Warning - Keep Well Clear..." 1

8-06




/A\WARNING

KEEP ALL SHIELDS IN PLACE.

DO NOT OPERATE UNIT WITH
SHIELD REMOVED.

00-370

00-370
3 15

14 4
|\ W BROUWE R qewywas ™~
D001-054 /NWARNING B RO UWE R D001-162
NO RIDERS
Vehicle is to be ridden
@, in operators seat only.
CRUSHING HAZARD Failure to do so could
Stay clear of moving p:::im result in d_ea(h or
11
D
elellers
D001-211
12
/\ WARNING
CRUSHING HAZARD
Stay clear of moving parts
* / D001-054
11
/‘ 10 A /\WARNING
4
— KEEP CLEAR
/S WARNING / fO)\ | omeror.
PALLET DISPENSER 015800 \
e oron 00-226 015900 7
\ / 4136687
5 9
8 \

7T—

8-07



ITEM

NO. | PART NO. DESCRIPTION QTY
RoboMax JD 6105 & 6115 - DECALS
1 | D001-221 Decal - "Caution - Slewing Ring..." 2
2 | D001-370 Decal - "Warning - Keep All Shields in Place..." 1
3 | 4135015 Decal - "Warning - Robot Arm Can Crush..." 2
4 | 00-226 Decal - Qil Daily 3
5 | D001-032 Decal - "Warning - Crushing Hazard..." 1
6 |4135014 Decal - "Warning - Robot Arm Can Crush..." 3
7 |4135016 Decal - "Warning - Machine Can Crush..." 2
8 ]4135181 Decal - "Warning - Crushing Hazard 1
9 |4136687 Decal - "Warning - Pallet Dispenser Can Crush..." 2
10 | 015900 Decal - "Warning - Keep Clear..." 2
11 | D0O01-054 Decal - "Warning - Crushing Hazard..." 2
12 | DO0O1-211 Decal - RoboMax JD Logo 1
13 | D0O01-162 Decal - Brouwer Logo - 16 in. 2
14 | 00-266 Decal - "Warning - No Riders..." 1
15 | D001-250 Decal - "Caution - Lube Daily - Slewing Ring..." 2

8-08




12

/\WARNING

The operator must be aware that :
it only stops the harvesting functions, IT DOE:
N

THE BRAKES.

de-clutches and applies the brakes.

When an Emergency E-Stop Switch is activated
T STOP THE TRACTOR ENGINE, OR APPLY

The tractor will continue to travel until the operator
Do01-187

13

AN

9

16

D001-187

)JBROUWER

¢ D001-162

\

10

8

eVl

BROUWER

18

D001-211

/\WARNING

DO NOT OPERATE U

KEEP ALL SHIELDS IN PLACE. /

SHIELD REMOVED.

/
20

RoboMax

4135178

D001-162

ol

00-074

D001-247

1
26 °

/2 WARNING!

D001-181

oBcTs
-DONOT OPERATE BRUSH
ATTACHNENT NEAR

2

1

)J)BROUWER@@E

D001-161 |Z

NIT WITH 17 -

00—2226 i

27— =

22 23 00-264*7
A\CAUTION

STOP ENGINE BEFORE
ATTEMPTING INSPECTION,
CLEANING, OR ADJUSTMENT.

ooz

Y

00-283
& A\CAUTION
/ 00-282 /‘
28 O?L DAILY
"
00-226
77—

00-369

8-09




ITEM

NO. | PART NO. DESCRIPTION QTY
RoboMax JD 6105 & 6115 - DECALS
1 D001-099 Decal - "Caution - Before Working on the Cut-Off..." 1
2 | 00-370 Decal - "Warning - Keep All Shields In Place..." 1
3 | 006204 Decal - "Caution - System Under Pressure..." 1
4 | D001-054 Decal - "Warning - Crushing Hazard..." 3
5 D001-022 Decal - Hydraulic Oil 1
6 | D001-012 Decal - "Warning - High Pressure Fluid Hazard..." 1
7 | 009097 Decal - "Warning - Keep Clear of Cutting Head..." 1
8 |015900 Decal - "Warning - Keep Clear of Conveyor..." 1
9 | D001-116 Decal - "Caution - Do not step on Conveyor..." 1
10 | D0O01-136 Decal - "Important - The Cylinder Lock is to be used..." 1
11 | D001-053 Decal - "Caution - Hot Exhaust..." 1
12 | D001-187 Decal - "Warning - E-Stop Activation..." 1
13 | D001-128 Decal - Emergency Stop Button 1
14 | D001-129 Decal - "Warning - Push to Activate..." 1
15 | D001-211 Decal - RoboMax JD Logo 2
16 | D001-162 Decal - Brouwer Logo - 16 in. 2
17 | D0O01-161 Decal - Brouwer Logo - 12 in. 1
18 | 00-074 Decal - Hydraulic Oil 1
19 | D001-247 Decal - Brouwer Since 1972 1
20 | 00-280 Decal - "Warning - Keep All Shields In Place..." 2
21 | 00-369 Decal - "Warning - Thrown Objects..." 1
22 |1 4135178 Decal - RoboMax Logo 1
23 | 00-280 Decal - "Caution - Stop Engine before..." 1
24 | 00-226 Decal - Oil Daily 1
25 | D001-181 Decal - Liquid Filled 2
26 | 015777 Decal - "Warning - Actuator Lever..." 1
27 | 00-267 Decal - Depth Indicator 1
28 | 00-282 Decal - "Caution - Close Clearance Area..." 1

8-10




15

20 —

22—

18

D001-116

D001-113

11—

4133093

IMPORTANT

i GREASE MACHINE AS

INSTRUCTED IN
OPERATOR'S MANUAL.

D001-218

D001-218

D001-249

D001-247
IMPORTANT
DO NOT
OVERFILL

23 ~ Max. & Level

001069

D001-069

1—

D001-248
10

LIQUID FILLED

24

D001-181

D001-236\ D001-200

D001-240

_—3

4

/

This machine is covered by one or
more of the following patents:

sssssssss
3590927
3790036
o1

5775436
5056064

~

202525 015899

\7

8

D001-242
19 13

BROUWER

D001-162

lbellEs?

D001-211

12

14 —

00-266

8-11




ITEM

NO. | PART NO. DESCRIPTION QTY
RoboMax JD 6105 & 6115 - DECALS
1 D001-222 Decal - "Warning - Operation..." 1
2 | D001-240 Decal - RoboMax Calibration 1
3 | 2000653 Decal - High Pressure Leak 1
4 1015899 Decal - Patents 1
5 D001-032 Decal - "Warning - Crushing Hazard..." 3
6 |202525 Decal - "Caution - Read Manual..." 1
7 D001-200 Decal - Depth Control 1
8 | D001-236 Decal - Cutter Head 1
9 | 4136687 Decal - "Warning - Pallet Dispenser Can Crush..." 2
10 | D001-248 Decal - RoboMax Controls 1
11 | D001-228 Decal - RoboMax JD Joystick 1
12 | D001-211 Decal - RoboMax JD Logo 1
13 | D001-162 Decal - Brouwer Logo - 16 in. 1
14 | 00-266 Decal - "Warning - No Riders..." 1
15 | 4133093 Decal - Caution 1
16 | D001-113 Decal - "Caution - Do Not Exit..." 1
17 | D001-116 Decal - "Caution - Do Not Step on Conveyor..." 1
18 | 015499 Decal - "Caution - Auto-Steer..." 1
19 | D001-242 Decal - Electrical Box 1
20 | D001-218 Decal - "Important - Grease Machine..." 1
21 | D001-249 Decal - "Caution - Welding Warning..." 1
22 | D001-247 Decal - Brouwer Since 1972 1
23 | D001-069 Decal - Hydraulic Tank Level 1
24 | D001-181 Decal - Liquid Filled (2 Decals per Tire) 4
25 | D001-032 Decal - "Warning - Keep Clear..." 1

8-12




NOTE

n ©
QL
S <
g e
(90}
wn

o
< <
2 i
53
=g
ga
o O
o o
Lo

2
5
= \\' g

\/

\ A\\'I‘\\\“

=

Oy
O XN \%
Np WY (Y i v AN YV [T 48 2A
SRR AN DL 58
\ g B W AWy
NZ A =Y
\{2% 2
\ W)

WV

O

N
N
A
AWa

WOAR

2 4 ‘N \/
A S IR AARINAL NS
N\ T N/ A Ny W
RIS N IS

VAN
2

N

N NYAY. IR
PN SRNKN
DO SRR
SR
R W YIRS
553:&@“ %

P /;,ii;\
\! " 2\) ‘\ B \
SPEAA
LR
AN/ A R A
AR N INDA

AV IR\ 7
NN et B

N4, »\v"/f"% AN
CXNRNAII Y ==
AA

RGN SHVH Y
SOSERIRN
D )\
Q%
XK
7 \)
N d
&

8-13




ITEM
NO. | PART NO. DESCRIPTION QTY

ROBOMAX JOHN DEERE
24 in. Short Length Roll-Up Kit

1 | R300154 Roll-Up Tray Weldment 1
2 | R100457 Roll-Up Drive Shaft - 24 in. 1
3 R300225 Filler Angle ——— NOTE 1
4 R300226 Shaft Lock For Roll-Up Assemblies !
5 F040610 Bolt 3/8 unc x 1 Gr.8 i 3
6 |F310608 Lockwasher 3/8 Gr.8 See Pages: 1-13 tol-16 3
7 F330608 Washer 3/8 sae Gr.8 2

NOTE2 —

Items 1 to 7 are available
as 24 in. Short Length
Roll-Up Kit: R500202

26-Mar-15 8-14









Kesmac Inc.
23324 Woodbine Avenue, Keswick Ontario Canada L4P ON1

Tel (905) 476-6222 Fax (905) 476-6744
Web Site www.brouwerkesmac.com Email info@kesmac.com



